Nuts, Bolts & Fixings

  • 1597 Lawnmower Blade Bolt 3/8" UNF x 2 1/4"

    1597 Lawnmower Blade Bolt 3/8" UNF x 2 1/4"

    • GHS Part No. 1597
  • 1634 Lawnmower Blade Bolt 3/8" UNF x 3 1/4"

    1634 Lawnmower Blade Bolt 3/8" UNF x 3 1/4"

    • GHS Part No. 1634
  • 1675 Handle Bar Bolt & Wing Nut, Pack of 2

    1675 Handle Bar Bolt & Wing Nut, Pack of 2

    • GHS Part No. 1675
    • REPLACES OEM Honda 53125-VA5-000
  • 1681 Lawnmower Handle Bar Nuts & Bolts, Pack of 2

    1681 Lawnmower Handle Bar Nuts & Bolts, Pack of 2

    • GHS Part No. 1681
  • 2096 Honda HR214 Lawnmower Center Blade Bolt M10 x 1.25 x 25mm

    2096 Honda HR214 Lawnmower Center Blade Bolt M10 x 1.25 x 25mm

    • GHS Part No. 2096
    • REPLACES OEM 90105-960-003
  • 2787 Honda HR214 HRB425 HRD535 HRX537 Lawnmower Blade Bolt M10 x 1.25 x 20mm

    2787 Honda HR214 HRB425 HRD535 HRX537 Lawnmower Blade Bolt M10 x 1.25 x 20mm

    • GHS Part No. 2787
    • REPLACES OEM 90105-960-710, 90105-VH3-K11
  • 3255 Stihl Torx screws M5x16 Pack Of 5

    3255 Stihl Torx screws M5x16 Pack Of 5

    • GHS Part No. 3255
    • REPLACES OEM 9022 341 0980
  • 3344-2 Centre Screw For STIHL TS350, TS400, TS410, TS420 For Holding Disc Wheel

    3344-2 Centre Screw For STIHL TS350, TS400, TS410, TS420 For Holding Disc Wheel

    • GHS Part No. 3344-2
    • REPLACES OEM 4201 708 8402
  • 3955 Lynch Pin 6mm Outer Diameter

    3955 Lynch Pin 6mm Outer Diameter

    • GHS Part No. 3955
    • REPLACES OEM CT0443
  • 3956 Lynch Pin 8mm Outer Diameter

    3956 Lynch Pin 8mm Outer Diameter

    • GHS Part No. 3956
  • 4977 Wing Nut For Lawnmower Handles (8mm)

    4977 Wing Nut For Lawnmower Handles (8mm)

    • GHS Part No. 4977
  • 5684 Recoil Starter Housing Retaining Screw, M5 X 7.5mm, Pack of 3

    5684 Recoil Starter Housing Retaining Screw, M5 X 7.5mm, Pack of 3

    • GHS Part No. 5684
    • REPLACES OEM 29190180, 29190304, 650926
  • 6055 240 Piece Metric Nut & Bolt Assortment With Washers

    6055 240 Piece Metric Nut & Bolt Assortment With Washers

    • GHS Part No. 6055
    • REPLACES OEM CT1627
  • 6123 Genuine Rover 22" Pro Cut 560 Ratchet Plate Locking Washer

    6123 Genuine Rover 22" Pro Cut 560 Ratchet Plate Locking Washer

    • GHS Part No. 6123
    • REPLACES OEM A03092 S/S to 736-04645
  • 6265 Pack Of 3 Deck To Spindle Assembly Bolts Fits Husqvarna LT, LTH

    6265 Pack Of 3 Deck To Spindle Assembly Bolts Fits Husqvarna LT, LTH

    • GHS Part No. 6265
    • REPLACES OEM 532 17 39-84
  • 6636 Takeuchi Lynch Pin 5.75mm Outer Diameter

    6636 Takeuchi Lynch Pin 5.75mm Outer Diameter

    • GHS Part No. 6636
    • REPLACES OEM N/A
  • 6658-1 M5 Lock Nut

    6658-1 M5 Lock Nut

    • GHS Part No. 6658-1
    • REPLACES OEM M5
  • 6698 Torx M5 x 15mm Single Screw

    6698 Torx M5 x 15mm Single Screw

    • GHS Part No. 6698
    • REPLACES OEM M5 x 15mm
  • 6699 Torx M5 x 35mm Single Screw

    6699 Torx M5 x 35mm Single Screw

    • GHS Part No. 6699
    • REPLACES OEM M5 x 15mm
  • 6703 Torx M5 x 20mm Single Screw

    6703 Torx M5 x 20mm Single Screw

    • GHS Part No. 6703
    • REPLACES OEM M5 x 20mm
  • 6704 Torx M5 x 25mm Single Screw

    6704 Torx M5 x 25mm Single Screw

    • GHS Part No. 6704
    • REPLACES OEM M5 x 25mm
  • 6705 Torx M5 x 30mm Single Screw

    6705 Torx M5 x 30mm Single Screw

    • GHS Part No. 6705
    • REPLACES OEM M5 X 30MM
  • 6706 Polyester Lashing. 5 Metres Long By 50mm Wide. One end With Loop.

    6706 Polyester Lashing. 5 Metres Long By 50mm Wide. One end With Loop.

    • GHS Part No. 6706
    • REPLACES OEM N/A
  • 6708 Pack Of 25 Thread Repair Insert (6mm) M6 x 1.0mm

    6708 Pack Of 25 Thread Repair Insert (6mm) M6 x 1.0mm

    • GHS Part No. 6708
    • REPLACES OEM 3059